
 

 

 
Japan International Cooperation Agency (JICA) 
Ministry of Environment and Physical Planning (MEPP) 
 
 
 
 
 

Former Yugoslavia Republic of Macedonia 
 

Data Collection Survey for Ohrid Lake 
Environmental Improvement 

 
 
 
 
 
 

Final Report 
 
 
 
 
 
 
 
 
 
 
 
 
 

October, 2012 
 
 
 
 
 
 

   NIHON SUIKO SEKKEI Co., Ltd. 
 
 
 

 

7R 

CR(3) 

12-028 
 

   



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Currency Exchange Rates in this Report are as shown 
below; 

1 EUR = 98.54 JPY 
1 EUR = 61.50 MKD 

(Average Rate in September, 2012) 

 

 



Data Collection Survey for Ohrid Lake Environmental Improvement 
in Former Yugoslavia Republic of Macedonia 
[...]
Maximum Depth  4-5 m from ground level In total depth 

Ratio of Height/Water Depth 0.6-0.8 or smaller Determined by 
diameter 

Distance between Manholes Typically 50 to 100 m   
Source: PROAQUA   

 
Some remarkable characteristics of installations observed at the site visits are introduced as follows:  
 
1) Installation inside the Shoreline in the Lake 
 
In Southern Ohrid City, the sections between Granit and Pestani and the primary sewers are installed along the 
shoreline of the lake and some are submerged in the lake itself. One significant factor observed in the sewerage 
system is the unexpected ingress of fresh water into the existing sewers, which dilutes sewage. The volume 
involved has also hampered proper operations in the wastewater treatment plant and the relationship causing 
this situation must be carefully observed to determine plausible reasons when the reduction of the incoming 
sewer quantities to improve the operational condition. 
 
  



Data Collection Survey for Ohrid Lake Environmental Improvement 
in Former Yugoslavia Republic of Macedonia 

Final Report 
Main Report  

NIHON SUIKO SEKKEI Co., Ltd.  
 

2-18 

 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

Manhole Erected on the Shore Side Placed inside the Lake 
    Source: JICA Study Team 

Figure 2.16 Primary Sewers along the Southeastern Side 

 
2) Ancient Sewers 
 
The old town of Ohrid City includes ancient sewers, which still function as collection pipes and featuring a 
rectangular shaped canal laid under the stone pavement. The rehabilitation work and replacements are 
carefully planned and chosen to minimize the impact of construction work amidst the most famous tourism 
destinations in the city, and the construction works will require special attentions to recover as original shape 
not to spoil the landscape of the scenic places from the viewpoints of preserving original sewer system and 
method of installations. 
 
3) Old Combined Sewers in Struga 
 
Neither of Ohrid or Struga cities had previously prepared inventories of their installed sewer facilities, 
meaning details of the age of installed pipes and cross-sectional information was very limited, especially in the 
city center area. Some sections of existing sewers functioned as part of a combined sewer network and an 
overflow weir for overflow storm water was found during site visits.  
 
4) Drainage Sewers 
 
The drainage sewer is constructed in the part of Ohrid City and Struga City, and the drainage construction 
works are promoting constantly as the separate sewerage system by PROAQUA (for Struga) and Niskogradba 
(for Ohrid). 
However, the part of the sewer network is operated as the combined system, especially for the sewer which 
was built at the beginning. (The combined sewerage network in Macedonia is similar as combined sewerage 
network in Japan.) 
 
From the results of interview from PROAQUA, as for the rainfall drainage system in Ohrid City, the gutters, 
which are the drainage pipe from the roof and balcony, are connected in the separated drainage sewer (20%), 
part from the gutters are discharged to the streets (30%) , and part of the gutters are connected in the combined 
system (50%). 
Meanwhile the rainfall drainage system in Struga City, the constructed gutters are connected in the separated 
drainage sewer (15%), part from the gutters are discharged to the streets (60%), an part of the gutters are 
connected in the combined system (25%). 
 
(2) Pump Stations 
 
Pump stations were included in the Ohrid and Struga sewerage system in the late 1980s to connect the existing 



Data Collection Survey for Ohrid Lake Environmental Improvement 
in Former Yugoslavia Republic of Macedonia 

Final Report 
Main Report  

NIHON SUIKO SEKKEI Co., Ltd.  
 

2-19 

sewer system with the wastewater treatment plant. Except for the facilities established via German aid, screw 
pumps are used to lift wastewater carried by gravity primary sewers. 
 
Generally the pumps are currently manually controlled at the screw pump stations and the motors run non-stop 
all day long. Even though the original system was built as separate system, the inflows exceed designed level 
of capacity and it causes continuous operation incessantly even in the midnight, the minimum sewer flows are 
expected time in general. According to the maintenance workers from PROAQUA, the stations are monitored 
periodically (basically twice a week, twice each time) to check the water level of the inlet chamber functioning 
as a reservoir to regulate the water inflow. 
 
Rotating motors are sometimes abandoned and malfunctioned motors have been replaced with modern 
equipment thanks to assistance in the form of Swiss governmental aid. 
 

 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

Screw Pump Station Replacement Equipment 
    Source: JICA Study Team 

Figure 2.17 Typical Pump Station in the Sewerage System 

 
  



Data Collection Survey for Ohrid Lake Environmental Improvement 
in Former Yugoslavia Republic of Macedonia 

Final Report 
Main Report  

NIHON SUIKO SEKKEI Co., Ltd.  
 

2-20 

Table 2.7 Outline of Pump Stations 

City 

(Water 

Source) 

Location 
Type of 

Pump 

Installed 

Unit 

(pcs.) 

Capacity  

per Unit 

(L/sec) 

Capacity 

(L/sec) 

Capacity 

(m³/min) 

Capacity 

(m³/day) 
Remarks 

Ohrid Krausa PS Submersible 2 40 80 4.800 6,912   

Ohrid Elsec PS Submersible 2 40 80 4.800 6,912   

Ohrid Metropol PS Submersible 2 85 170 10.200 14,688   

Ohrid Granit PS Submersible 2 130 260 15.600 22,464   

Ohrid Orce Nikorov PS Submersible 2 170 340 20.400 29,376   

Ohrid Ohrid 1 PS Screw Pump 3 315 945 56.700 81,648   

Ohrid Ohrid 2 PS Screw Pump 3 425 1,275 76.500 110,160   

Ohrid Dalian PS Screw Pump 4 400 1,600 96.000 138,240   

Ohrid Podmojle PS Screw Pump 4 410 1,640 98.400 141,696   

Ohrid Sateska PS Screw Pump 4 410 1,640 98.400 141,696   

Ohrid/Struga 
Struga 
3 PS 

Ohrid Screw Pump 4 412 1,648 98.880 142,387 
 

Struga Screw Pump 3 225 675 40.500 58,320 
 

Sub-Total - 7 - 2,323 139.380 200,707   

Ohrid/Struga Vranista WWTP Screw Pump 4 560 2,240 134.400 193,536 
Influent PS 

inside WWTP 
Struga Industrial Zone PS - 2 220 440 26.400 38,016   

Struga Kalista PS Horizontal 2 24.4 49 2.928 4,216   

Struga Elen Kamen PS Horizontal 2 24.4 49 2.928 4,216   

Total 13 pcs. - - - - - - - 

Source: PROAQUA 

 

Table 2.8 Outline of Other Pump Stations 

City Item 
Number of 

Pump Stations 

Ohrid Secondary PS 6 
Struga Secondary PS 7 
Total - 13 

Source: PROAQUA 
 
There are pump stations at 28 locations in the system, including the secondary network system. 
 
1) Pump Stations Out of Order in South Struga 
 
The new pump stations, which were established under German assistance via KfW in the south extension lines 
in Struga, are now out of order, and the section supported by a pressure system driven by pump stations is not 
functioning. 
 
The problem started in two pump stations at Elen Kamen and Kalista, in which both the installed horizontal 
pumps were automatically operated and two pump stations had a pressure system to connect neighboring 
communes in 2005. However the bankruptcy of the hotel in which the transformer was located inside the 
boundary saw operation at Elen Kamen pump station suddenly cease, with equipment stolen during the 
stoppage. The electrical equipment of the other pump station, Kalista, malfunctioned and ultimately, the entire 
system has failed to function since the accident. 



Data Collection Survey for Ohrid Lake Environmental Improvement 
in Former Yugoslavia Republic of Macedonia 

Final Report 
Main Report  

NIHON SUIKO SEKKEI Co., Ltd.  
 

2-21 

 
Along the sewer lines, some households and hotels are connected to the system, which means that currently, 
untreated wastewater is discharged into the lakeside via an emergency outfall from the pump station at both 
stations. 
 

  

Pump House without Machinery in Elen Kamen PS Manhole Lids also Suffered from Property Losses 
    Source: JICA Study Team 

Figure 2.18 Abandoned pump station in South Struga 

 
For the rehabilitations of these pump stations, PROAQUA is working on applying spare parts for broken 
machineries in Kalista Pump Station and for Elen Kamen Pump Station, currently rebuilding transformer 
station is an important factor to access electricity. 
 
2) Emergency Overflow at the Pump Stations 
 
Podmolje pump station is the primary intermediate pump station connecting the main sewers from Ohrid City. 
Here, there is an emergency overflow to discharge untreatable sewage due to the lack of capacity in the 
downstream system, mainly in the event of increased sewage, i.e. when rainy. The information of the 
emergency overflow is not collected in this survey. It is presumed that there might be more than 100 days in 
every year of the overflow event from the rainfall data. The overflow events are mainly occurred in rainy 
season (October - May). 
 
The overflow channel leads to a nearby outlet into the lake. Use of the overflow system ultimately forces 
untreated wastewater to be discharged, which impairs the performance of the wastewater treatment facilities. 
 

 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

Overflow Channel (in Operation) Outlet into the Lake (Dry Condition) 
    Source: JICA Study Team 

Figure 2.19 Emergency Outlet in Podmolje Pump Station 



Data Collection Survey for Ohrid Lake Environmental Improvement 
in Former Yugoslavia Republic of Macedonia 

Final Report 
Main Report  

NIHON SUIKO SEKKEI Co., Ltd.  
 

2-22 

 
3) Vranista Wastewater Treatment Plant 
 
According to the stored design document, the Vranista Wastewater Treatment Plant (hereinafter called as 
WWTP) was designed in 1986, with an original design capacity of 120,000 people, equivalent to a nominal 
water capacity of 40,000 m³/day. 
 
The design criteria of the effluent are set at 25 mg/L or less in BOD and 30 mg/L in SS. 
 

Table 2.9 Outline of the Vranista WWTP 

Item Unit Value 

Nominal Capacity Population Equivalent 120,000 
Average Daily Influent m³/day 40,000 
Average Daily Load kgBOD5/day 7,300 
Effluent Quality (BOD) mg/L 25 or less 
Effluent Quality (SS) mg/L 30 or less 
Effluent Quality (pH) - Between 6.5 and 8.5 
Source: PROAQUA 

 
a) Water Treatment Process 
 
The Vranista WWTP employs an oxidation ditch process and two units are used for the reactors of the water 
treatment process in a cycle. Influent is mixed from both volumes of wastewater at the Struga 3 pump station 
from the Ohrid and Struga sides. Subsequently, an influent pump station inside the plant lifts the wastewater to 
a mechanical screen unit and pre-treatment channels. Two spherical reactors are followed by channels and the 
influent is biologically treated using activated sludge. 
 
After the biological process, water is conveyed to the clarifiers to settle activated sludge by gravity, whereupon 
the treated water is discharged into a nearby waterway. Equipped chlorination channels are usually used for 
final disinfection before discharging, but the WWTP does not use this facility due to the budgetary problem in 
ensuring a constant supply of chemicals. 
 

 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

Overview of Oxidation Ditch Reactors Final Settling Clarifiers 
    Source: JICA Study Team 

Figure 2.20 Water Treatment Process at the Vranista WWTP 

 
b) Sludge Treatment Process 
 
Excessive sludge is regularly extracted from the water treatment process and treated to stabilize its condition 



Data Collection Survey for Ohrid Lake Environmental Improvement 
in Former Yugoslavia Republic of Macedonia 

Final Report 
Main Report  

NIHON SUIKO SEKKEI Co., Ltd.  
 

2-23 

using a gravity thickener and belt filter press. 
 
The WWTP currently uses two reactors to mature the condition of the activated sludge and a gravity thickener 
is used to separate the sludge component by settling. After the thickening process, a dual-unit belt filter press is 
used to dewater the thickened sludge using a polymer coagulant for a dewatering aid. Finally, the dewatered 
sludge is placed onto sludge drying beds under sunlight. 
 
In the WWTP, the dewatered sludge is given to nearby farmers free of charge, which functions well and 
eliminates the need to find a final dumping site for the dried sludge. 
 

 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

Belt Filter Press Farmers waiting to load Sludge 
    Source: JICA Study Team 

Figure 2.21 Sludge Treatment Process at the Vranista WWTP 

 
c) Water Quantity 
 
The total quantities of effluent at the Vranista WWTP were recorded at 3,145,280 m³/year in 2005 and 
3,360,717 m³/year in 2006 according to annual reports submitted to the EU council, while the percentage of 
sewage collected via the wastewater collection system reached up to 70% in the total city area served. 
As for the sludge treatment, 135 m³/day of sludge was extracted from the water treatment process and 9 - 12 
m³/day of sludge cake produced at 80% of water content according to PROAQUA. 
 

Table 2.10 Treated Wastewater Quantities at the Vranista WWTP 

Item Unit 2005 2006 2007 

Served Population by Wastewater Collection System People N/A N/A 58,000 
Total Quantity of Wastewater Generated m³/year 4,614,567 4,525,705 N/A 
Total Quantity of Wastewater Collected m³/year 3,133,765 3,211,632 N/A 
Total Quantity of Wastewater Reaching WWTP m³/year 3,133,765 3,211,632 N/A 
Total Quantity of Treated Effluent m³/year 3,145,280 3,360,717 N/A 
Amount of Wastewater Sludge Generated (wet) m³/day 135 135 N/A 
Wastewater Leakage/Wastage Oriented % N/A N/A N/A 
Percentage of Collected Wastewater % 67.9% 71.0% N/A 
Source: PROAQUA 

 
  



Data Collection Survey for Ohrid Lake Environmental Improvement 
in Former Yugoslavia Republic of Macedonia 

Final Report 
Main Report  

NIHON SUIKO SEKKEI Co., Ltd.  
 

2-24 

Table 2.11 Outline of Sludge Treatment 

Item Description Remarks 

Processed Sludge Cake Volume 9 - 12 m³/day from Belt Filter Press 
Water Content in Sludge Cake 80%   
Source: PROAQUA 

 
According to the yearly summaries of water consumptions and assumed total volume flowing into sewerage 
based on the percentages of sewerage served area, the percentage of served area has increased constantly year 
by year in the both cities, approximately 81% in Ohrid City, 61% in Struga City respectively and the total ratio 
reaches at 74% as of 2011 (The comparison was made based on total water supplied area by PROAQUA). 
And yearly supplied water quantity is totally at 3,500,193 m3 in 2011, equivalent to 9,590 m3/day, is accounted 
for the basic amount of current sewerage system without considering fluctuation of seasonal changes and 
ground water infiltrations including influence from intrusions of lake water and storm water. 
 



 

 

2-25 

N
IH

O
N

 SU
IK

O
 SEK

K
EI C

o., Ltd. 

 

D
ata C

ollection Survey for O
hrid Lake Environm

ental Im
provem

ent 
in Form

er Yugoslavia R
epublic of M

acedonia 
Final Report 
M

ain R
eport 

 

Table 2.12 Water Consumption in Sewerage-Served Area 

City Item Sewerage 2002 2003 2004 2005 2006 2007 2008 2009 2010 2011 

Ohrid 

Domestic Water 
Consumption 

(m³/year) 

Served 1,354,435 1,406,010 1,415,489 1,571,599 1,672,051 1,779,234 1,943,247 1,943,247 1,868,902 2,009,557 

Not Served 667,332 773,996 632,795 557,579 396,516 513,218 561,251 561,251 561,251 351,296 

Sub-Total 2,021,767 2,180,006 2,048,284 2,129,178 2,068,567 2,292,452 2,504,498 2,504,498 2,430,153 2,360,853 

Served% 66.99% 64.50% 69.11% 73.81% 80.83% 77.61% 77.59% 77.59% 76.90% 85.12% 

Industrial Water 
Consumption 

(m³/year) 

Served 831,079 833,032 765,827 727,558 658,887 698,239 547,374 547,374 362,451 459,670 

Not Served 211,116 174,448 215,995 143,849 178,375 263,625 240,268 240,268 240,268 240,268 

Sub-Total 1,042,195 1,007,480 981,822 871,407 837,262 961,864 787,642 787,642 602,719 699,938 

Served% 79.74% 82.68% 78.00% 83.49% 78.70% 72.59% 69.50% 69.50% 60.14% 65.67% 

Total 

Served 2,185,514 2,239,042 2,181,316 2,299,157 2,330,938 2,477,473 2,490,621 2,490,621 2,231,353 2,469,227 